MODEL E HANDLE & ELECTRIC DRIVE

JLLUSTRATED PARTS BREAKDOWN

ORDER BY NUMBER
ITEM | QUAN. | PART NO. DESCRIPTION
1 1 11004 ASS., BELT GUARD & HANDLE
2 1 11508 BELT
] 1 11985 ASSY., PULLEY
4 1 11012 HANGER, (M0D. E)
5 1 11808 SWITCH
] 1 108 RESERVOIR, OIL~(MOD. E)
7 1 mn ASSY., OIL TUBE- (MOD. E)
(] 1 1mn CLAMP, OIL RESERVOIR (MOD. E)
$ 1 1817 CLIP, HANGER- (MOD. E}
1 1 11998 CORD, SET
1 75245 SCREW, SOC. SET- #F8-2N.C.X /18
n 1 1908 MOTOR LEAD - 3 WIRE SJO
12 1 11 STRAIN RELIEF
13 1 1815 THREAD STAND
2 74| SCREW, SOC. FLAT- #10-2N.F.X 3/8
W 1 75350 NUT, WING ;
15 1 1184 BOLT, THREAD CLAMPING !
1t 1 P3N GRIP, CORD :
1 1 11958 MOTOR, 115V |
" 1 11982 PULLEY, MOTOR- TIMING :
| 18 1 1190 ASSY., HINGE-MOTOR MOUNT i
1 |2 75357 SCREW, SEMS - PANHEAD - #8-2N.C.X7/18 :
4 75223 SCREW SOC.FLAT- FIB-R2N.F.X5/8
. ] 1 11827 PLATE, BALL BEARING (CLOSED) i
' 1918 SCREW, END PLATE |
0 1 11853 WASHER, FELT-RETAINING (CLOSED END) |
2 JASREQ.| 11354 WASHER, SPACING 5
px] 2 11955 BEARING, BALL ;
u 1 19977 PLUG, INSPECTION HOLE |
. 2 1917 SCREW, CAP- BRUSH HOLDER |
.| 2 1983 HOLDER, BRUSH- 1/2 !
2 188 SCREW, SET-BRUSH HOLDER
27 1 11987 END BELL, BRUSH END
' 11918 SCREW, ATTACHING END BELL
p: ] 2 11318 SPRING, BRUSH
» 2 11915 BRUSM
2 1 11958 ARMATURE, COMPLETE- 115V
N 1 119% ASSY.,RING & FIELD- 115V
2 2 1 FIELD, 115V
n 1 11982 WASHER, BALL BEARING SPRING
k1] 1 11983 END BELL- SHAFT END
‘ "8 SCREW, ATTACHING - END BELL
% 1 11984 WASHER, FELT - RETAINING (OPEN END)
% 1 1965 WASHER, FELT
n 1 11988 PLATE, BALL BEARING {OPEN END)
‘ 1918 SCREW, END PLATE

MOTOR INSTRUCTIONS

lhi;a molof is intermittent duty, which means that it should not run for long periods of time continuously 1t 18 made for start and stop operations only, such as required
by bag closing.
Brushes should be inspected at regular lntervals so that wear can be detected, and replaced bafere they are sbowt Yo' in length. To remove brushes, take out two screws

trom each side of motor; when replacing brush, be sure it is replaced at the same axial position as removed. If it isn't, excessive sparking and loss of it
New brushes are furnished with machine and can be purchased from us at any time. ive sparking 3 of power will result.

No motor will operate property unless the bearings are kept well lubricated. Ball bearings are packed with grease sufficient for a period of from one to two years, depend-
wng on the service given the motor and temperature of the room in mn it operates. To sefill, remove the end caps covering the bearings and clean oul the old grease
before putling in the new. If the ball bearings are removed for washing in gasoline, the built:in grease seat should be facing taward the motor interior when replaced. Use
only well known make of SODIUM BASE BALL BEARING GREASE. :

DAVE FISCHBEIN CO., 2700 J0th Ave. So., Minneapols, Minnesola 55408, U. $. A FORM NO. 120277 PRINTED IN USA.

From the library of: Diamond Needle Corp



diop s|pesN puowelq :

Jo Alelql| 8y wol4




MODEL E MAIN SHAFT, LOOPER ASSY.

ILLUSTRATED PARTS BREAKDOWN

ORDER BY NUMBER
ITEM | QUAN. | PART NO. DESCRIPTION
1 1 11808 MAIN SHAFT
2 1 11683 COLLAR, MAIN SHAFT
1 I8 SCREW, SOC. CAP #540N.C. X 3/8
3 1 11008 WASHER, THRUST
' 1 11832 BUSHING, MAIN SHAFT - REAR (MOD. E}
§ 1 1m ASSY.,CON ROD (MOD.E)
' 1 11318 ASSY., CAM - LOOPER
1 75262 SCREW, SOC. SET— #1832 N.F. X 5/8- CONE PT
1 75258 SCREW, SOC. SET~ #18-32 N.F. X 1/2
7 1 11380 STUD, CAM FOLLOWER
. 1 11307 ARM, FOLLOWER— CAM
1 75167 SCREW, SOC. CAP— #5408 N.C. X 5/8
1 721 WASHER, FLAT- #5
3 1 75333 NUT,LOCK— #18-32N.F.
" 2 1304 COLLAR, LOOPER SHAFT -
2 75166 SCREW, SOC. CAP- #5-@N.C.X1/2 |
" 1 11303 SHAFT, LDOPER |
12 1ol 1 BUSHING, LOOPER SHAFT (MOD. E} 1
13 R E 1 HOLDER, LODPER '
, 1 | T8 | SCREW,SOC.SET- #3-32N.C.X3/18 FLAT POINT |
, 1 | TS84 | SCREW,SOC.CAP- #S48N.C.X1/4 1
Lo 1| nm LOGPER i
P15 1 11002 SLIDE (MOD. E)
" 1 10 WASHER, FELT 3
17 1 1815 CARRIER BLOCK, FEED DOG (MOD.E) 4 — #75358 SOC. SCREW |
" 1 BN SCREW, SOC. CAP- #8R N.C.X 1 f
1 75278 WASHER, FLAT - #8
L 1 1203 FEED DOG |
2 1| 1 CLIP ANGLE (MGD. E) :
i 1 751 SCREW, SOC. CAP~ #8-32 N.C. X 5/18 ;
2 1 11031 BUSHING, MAIN SHAFT - FRONT (MOD. E) *
2 1 75623 SCREW HEX- #10-32 N.F. X 5/18
2 1 7529 WASHER, LOCK- #10
% 1 11807 BRACKET, KNIFE (MOD._ )
» 1 1M SPRING, KNIFE- TENSION
7 1 nm SHAFT, KNIFE
% 1 Hm KNIFE, STATIONARY
2 509 SCREW, FLAT HD.— #348N.C. X5/16
P2 1 11016 BUSHING, KNIFE SHAFT
® 1 nm KNIFE, MOVING
2 75637 SCREW, FLAT HD.— #3488 N.C. X 3/18
3 1 75282 WASHER, LOCK- 5/18 (INTERNAL TOOTH)
2 1 75338 NUT, HEX - 5/18— 24 N.F.
3 1 11887 BEARING, ROD END

From the library of: Diamond Needle Corp



dioD sjpegn @_D :Jo Aseiqi ay) wou4




MODEL E HOUSING, NEEDLE LEVER, PRESSER FOOT

ILLUSTRATED PARTS BREAKDOWN

ORDER BY NUMBER
ITEM | QUAN. | PART NO. DESCRIPTION
1 1 11823 HOUSING (MOD. E)
2 1 11024 COVER, HOUSING (M0D. E)
3 8 75144 SCREW, RD. HD.- #8-22 N.C. X 5/8 (FOR 11024}
[ 1 11004 NAMEPLATE (M0D. E)
5 1 11010 STUD, FEED DOG - CARRIER SLIDE (MOD. E)
2 5158 SCREW, SOC. BTN HD.—- #10-32N.F.3B X 1/2
] 1 11102 COVER, LOOPER
1 11108 STUD, LOOPER COVER
7 1 11219 THROAT PLATE
3 75354 SCREW, FLATHD.— #4840 N.F. X 3/8
8 1 11118 TUBE, THREAD GUIDE- REAR
] 2 75018 SCREW, BNDG.HOD.- # §-32N.C. X 3/16
10 1 11089 PLATE, COVER (MOD. €)
1 75355 SCREW, BNDG. HD.— #8-32N.C.X1/8
1 1 1101 BUARD, NEEDLE BAR
3 75014 SCREW, BNDG. HD.— #8-22N.C. X 3/18
12 1 11400 ASSY., PRESSER FOOT
1 1 11413 BUSHING, LOWER
" 1 1144 SPRING, PRESSER BAR
15 1 11405 ASSY., CLAMP—PRESSER BAR
1 i1 SCREW, SOC.CAP- #54N.C.X1/2 §
1 1 11404 PRESSER BAR ,
) 1 11407 ASSY., LEVER-LIFTER i
19 1 ™ SCREW, TRUSS KD.- #8-32N.C. X 1/2
20 1 11418 WASHER, FELT
b 1 1 LOCKNUT
2 1 os NEEDLE
n 1 11501 NUT, NEEDLE BAR
p]] 1 11504 BUSHING, NEEDLE BAR- LOWER
25 1 11502 ASSY., CLAMP- NEEDLE BAR
. 1 11500 NEEDLE BAR
] 2 11503 BUSHING, NEEDLE BAR , PRESSER BAR - UPPER
n 1 11028 PIVOT, NEEOLE LEVER (MOD. E)
s 1 11080 PIN, NEEDLE LEVER PIVOT (MOD. E)
0 1 11028 LEVER, NEEDLE (MOD. £)
3 1 75356 SCREW, CAP- #6-32N.C.X 5/8
kY] 1 11008 CLAMP, PIVOT—NEEDLE (MOD. E)
ki 1 11507 STUD, CONNECTING ROD
k! | 1 11510 SPRING
5 1 11200 WASHER
3% 1 75078 SCREW, HEX HD.— #10-22N.F.X 1/2
37 1 75050 SCREW, FLAT H.D.— #8-48 N.F. X 5/16 (TENSIGN NOT RETAINING)
k] 1 11118 NUT, TENSION - UPPER
k] 1 m» LOCKWASHER
© 1 mn NUT, TENSION —LOWER
" 1 1115 SPRING, TENSION
2 2 11114 DISC, TENSION
o 1 1113 STUD, TENSION
" 2 11109 EYELET, THREAD PULL OFF
& 1 1118 TUBE, THREAD GUIDE - REAR
2 75010 SCREW, BNDG. HD.— #86-32N.C. X 3/16 (FOR 11118)

From the library of: Diamond Needle Corp



di0D 8|peaN puowelq 4o (Weyql| aus woud

(=)






